

TEST REPORT

Material Details : POLY F-010

[Natural Grounded Mineral]

Batch No. : SP/1123/0375

<u>S.No.</u>	<u>Property</u>	<u>Result</u>	<u>Unit</u>
1.	Carbonate Content	96.00	% Approx
2.	Whiteness	95.00	%
3.	Bulk Density	0.82	gm/litre
4.	Dop Oil Absorption	28.10	ml/100gms
5.	SiO ₂	0.80	%
6.	Fe ₂ O ₃	0.05	%
7.	Al ₂ O ₃	0.10	%
8.	Particle Size Analysis [Specific]		
	d ₅₀	5 ± 1%	µm